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ArcelorMittal

Ident TVA: Ww21813024

Sociélé Anonyme au capilal de 13 856 000 BUR RC: Luxembourg B178T0

Tone Industrialte WOLSER
L-3452 DUDELANGE
LUNEMBOURS

Abnahmezeugnis 3.1

Inspection Certificate 3.1

Certificat d"analyse 3.1 B

Téléphome
+ 352-518686-1
Fax. + 352-518686-2222

Delivery
Customer order =

04.13.2007 Fage 1
280366281

JOT4CHELDW

| Sales agoncy

loveice Address

Delivery Addreas

95 QUEENS WAY
99555% HONG EKONG

EUMISHO STEEL CORPORATION
UNIT B,23/F., UNITED CENTERE

SINGAFOUR

ARCELORMITTAL SINGAPORE PTE LTD.
08-01 Pacific Plaza

72 Anson Road, #08-01/05,.Anson Hous
SINGAPORE 0795911

Hot Dip Coated Material
EN 10 204 /3.1 (Ti,N)

HCHG KONG
Norme: EN 10346 (00-03-2009)
Fournisseur /Batch/Lieferant BBE41BGOGS SEE4LB5065
| Woeoul e /HeatNumber 19992 19992
Bobine / Coil / Rimg 1704 TELS 17047816
Order item/Pos.cmde/Auft.poa oooool ooBo01
Qualit& / Quality / Gite H34D H340
Revét. / Coating / Auflage AE100 AS100
Dimens. / Dimens. [/ Abmeasung.
Longusur /Length /LAnge MT 6§63 [14]
Largeur /Width/Breite MMT #36, 0000 836, 0000
Epaiss. /Thickness/Dicke MMT 1,7500 1, 7500
Polds net/Net weight /Mettogew.| B 350 B 300
(kg)
Borte d'huile / Xind of oil ptandard standard
J Gleorte
Revétr/Coat . /Schichtauf (g/m2) 80, 000 80,000
Sens/Direction/Richtung T T
Traction/Tensile/Zugversuch
E MPa § 3T70.4 70,4
R Mpa || 438,86 428, 6
ABOD & 28,7 a8,7
r
n
Bn. chim/ Chem, An./ Chem. An
g 0, 0648 0,0648
Mn 0,2300 00,2300
P 0,0170 0,0170
B 0,0080 a,0aa0
Ti 0,0020 0,0020
o <] o, 0200 0,0200
Bi 0. 0160 0, 0160
Al 0,D0498 0,0498
|
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CUSTOMER' § KO CERTIFICATE K0
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00674 .oi0_Jo.0075__Jo.
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ey o o R e o % R A o
L WPa ) |Eloag (& Position/Disuction
1102043 154 485 2 X 014 le 12
1NBT102044 14 468 20 X o3¢ e ue
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B TEIcovEss | A ¥IDTH KN LETH | R wEGHT
= = N by )
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1 1,285.00 5a3. 1 .0 I~ 58 / Bepizioning; ¥ - F8 / Middle
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\4; Jiangsu Shagang Group CO.,LTD.
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T 0547 9 ARk vl =
Jlmer:x Zhang jiagan

S8038-1918. 1F

HEds: 21
hmgul P. I! EH]\’Q
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(0512) SH56SB66, SB56H82!
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T — FEL AT B UE B
Manufacturer.Jiangsu Shagang Group Co..Ltd QUALITY CERTIFICATE OF HOT STRIP FA\, (0512) 58550366, :\Sanl]&lﬂ
SIS {0 CUSTOMER 1 BT EExEm DaTE OF i1ssue 0180025
= B PRODUCT LT SREIM DATE OF DELIVERY 20180020
BRS STEEL GRADE WB00
i' EEE FIE‘IIH }SGUX-J07T9-2012
¥ [ e 3 Rt B B8 LR [T
* am WATERIAL CHEMICAL COMPOSITION % Hard- lGrain
el - TIEEE c]=]w] =]~ ress  |Size
I cx ripTw [ | MASS B
Q| ey % 3 2 2 3 3] 3
no) coiL DATE OF | HEAT - T l
MO, PRODUCT 10N | NO. ¥ 1 al
[ 7|7 705001 | zc  Tiz |} D4ies| 2. es] 1,254 1| 13ee0|L
&t Total 1 meces) | 13600 kg | MBS VISUAL AND DIMENSIONS
& = P ﬁiﬂtﬁ“ﬁﬁﬁ“ﬂ!’kl&ﬁ’ﬁiaﬁﬁ FEBPHARE. FERITEEEER ASREAH. EEERHUT. RETE L L
e eby certify material has made applicable specification by the BASIC OXYGEN (LD)+SECONDARY
REMARK b INE peatess and hax ben saticfastorily terted in sccordance with SPECIFICATION for Cleseificetion.
P EASF EHMWHIE, It is guerantoed that the products don't contain radiochemical
* 15 By X SPANALYST S :L=#R 45 50 7 LADLE ANALYS IS, P=t& & 5r 1 PRODUCT ANALY W LOCATION AND ORTENTAT10N: B=/¢AEBOTTOM, T= % JETOP, C=Mi i TRANS. , L=18, iJLONGI. A=30 TO
E W ROLLING DIRECTION, D=45 T0 ROLLING DIRECTION, Z= 8 B fy 4 THROUGH-THI CK. *345 = GAUGE LENGTH: M JB-i082 ) RECTANGULAR
L1=5. 65¢SQRT (S0}, (2" ), L3=80mm, L4=200mm (8" ) ,L5=11, 3+SQRT (S0), L6=T0mm; [ LN ROUND L7=50mm (27 ), LE=5D L%=60um(2” ), «4MiBILYIELD RATIO * t-lllll’(*a
NOTES AREDUCTION OF AREA *6 4P FEPESAMPLE THICKNESS +77% S 4K& CONDITION OF SUPPLY:N=ifiJk NORMALIZED, NT=iE & +Hi-k SORMALIZED AND TEMPERED, ¥=iF XNORMALIZED, G Bl e
QUENCHED AND TEMPERED, CR={%84 SLASCONTROLLED ROLLED, TM=Thermo-Mechanical Controlled processing(TMCP) AR=#i#l $LBAS ROLLED =T(S).Al:TOTAL(SOLUBLE) Al =SF qut.lll "4
Lo FiEA iE B W IHATTENTIVE ITEMS
ﬁ' RIS E VISA
PASS SEAL - R S DT A E N SRR
,-4‘\;5 34 The copy of this Cortificate is not valid except stamped.
MR H1 R
|_ i Tl 7 B B 232 5 Iea056015
FIFI 5 M NO. 232, FUXING ROAD, 056015 HANDAN CITY,
HREA N EAEERAR GRED PROVINCE , P. R CHINA

Handan Iron & Steel Group Han-Bao Co., Ltd

INSPECTION CERTIFICATE

FAX(0310) 6072815

HEE P HECERTIFICATE URL:

TEL{0310) 2093437 i L)

L (031006074145 (FL)

hitp://wuliu hansteel. o
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i HE o [ 2 il (GB) -
L;P]-’Lru-'lc-lmm ,LLU{ :ﬂ b A e 20 7 AT 2 0
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el e | o |51 i [r | s fas ST L e (R D R R
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L] L 153201) FB 1705039] 1 1500 1] 1113.4]2 4 [109) 10| 5 |34 20170403 | L54 | 294 1T, L 23 44 1] 1)
il Total 1 13, 100
# ik
REMARKS
T W Re=VIELD STRENGTIT Te=TENSILE STRENGTH FELONGATTON - TLERGTT W, W.=NET
ROTES #I1=YIELD RATIO SHARDNESS  #3=ERICHSE: #1= STRUCTURE
+ DILED-NOT CHEMICALLY PASSIVATEDOTIED-NOT CHIEMICALLY PASS
g frdlas b, FLRHLE O Festienl. & TR A vl o
CAFTION BY HERETN HAS MANUFACTURED AND TESTED WITH SATISFACTORY
RESULTS IN \t{r})?uwr WITH THE REQUIREMENTS 0F THE AROVE MATERIAL SPECTFICATION, EFFECTIVE WITH QUALITY CERTIFICATE STAMPING.

RN

T2/ www.josen.net


http://www.josen.net

"M JFE BfR45

I~H JFE AR R2 H

.S GUANGZHOU JFE STEEL SHEET GOMPANY LTD.
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INSPECT ION CERTIFICATE

il T R e B AT
Head Office 16Chong. WanQingSha, Na
District. GuangZhou O
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LTﬁ T4 A Trading Co.? A R ) iIE 1% LT'r cmr».aw Noy  M216T1021384
PR S EE (Products ﬂﬂ”ﬁ‘m SHEALH R Eﬂﬂumw 20161102 i
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¥ (Hardpess Testh: V=HRB.
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1 Lu?:,i.--k MACHEWT. | M JFE WA )

fongation Fractumsg,
JEHRG e

el PR SCE L (Plastic Stoain Fatin), il =SEE R R
4= HV1: 5% H¥5. 6~ HV10, 7= HR15T, 2= HRIOT. ER-FIER

Signature 5 1 I’i e

S (R A A

TESTED ANT 0P QUALLTY DEPT.
KITH THE REQI LREMENT IF TEHLE ¥ S SHEET COMPANY. LTD.
RO T TCEAT O FaX: a-RaGsR3GN |

MR KBRS
BOE Ak WA

it TR RS w) b RIS E KT Ry
NanJing Iron&Steel Company Limited

HORERIOZ  FAX: +B6 25 568RKI92
NISCO E mail:ng njsteel. com en
MBS AR JL100508/8 180122100105 1 1 MILL TEST CERTIFICATE
- - —
*-‘uu?l'uw : ,’fm’”*.? b o5 S .*l‘h'iffm.
c RS A 45 14
i S HLEREY i it it yios)
| i §U~ iy J 22H00105
Ii&‘_ﬂ&ﬂ GR/T 6992015 ; 45 im‘ﬁp h __m_' pL "ﬁm ‘?"&
| o lﬂgﬁ OIDEI:ITE-I m B01003G
T T T " ) ER] 5 HW
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e o1 |02 |04 03]
ire CHEICAL ANALYSIS (w1%) | & ® %
Wl TS | ENY (R i Mo 4| 8| A |
okesk | LOT NO, HEAT 14 DIMENSIONS Ni lcr || % | & | W | &
L M. [raTio S el w s
of| X1’
[0 |06 TI660] 199 TZmm 0. Ot G000 q 9 o 1| o5 0§ | |
® 1| o5 o5 1 |
001 A az07 1669] 199 1 2mamw (), Omre 5000 2 7 =& 1 o5 oS 1 | |
o o5 os of 1 |
I
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TOTAL:| 14 30.39 | \
AR By rolled ASWL T AR R,
A St Analysis region
R Seelting Composition;
- A BEL Y Composition of product:
j=  Hot heading
o Conter Porosity
= 2= General Forosit
E}% 3= Center Sq.rml:on

FEHENE

— 0 W
HAEO K SR, PR b LS RO R R T AR, AR K.

CERTIFY THAT Il\l'EllM W!EI% ﬁ ILEH ﬁ‘-‘n’ AND ¥ITH
T5 IN ACCORD: "g! MATERIAL wﬁﬁnlm & PO
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ANG STEEL PLATES Co., LTD

AR A R AR5

72 odn i BOE B P
PRODUCT QUALITY CERTIFICATE

TTra=ENFLENES M 17000

=REWN .
fhastcde R LT
BEGLES e
TALLY G L 0513
5 s10e7 FES
QBB 140-2015 DCBIDHZ pusbitiogiel [} 20
ZRT ZEAE | .
TELIVERT STATE as e e -
e . = e
TEmELRPo T/C e anw .
—
R EaE MATERIAL DESCRIPTION ¥ 5P £ CHEMICAL COMPOSITION % &5
€ si | ¥n P s Ti
=B mens Lk} =2 EF=M AT =2 2= nEAEY
e £oIL Mo mar o | cues THICK WIDTH LENCTH & L samace -2 -3 -2 -3 -3 -4 PRARES
L] m, 4 Xi10 | X10 | X10 | X10 | X10 | X10
12| 500 60| 100 45| 3000
SPECIFICATION sl wax] wwl wwl wxl wsx
19 12620100 39 2. E00me»12 aﬂ:ﬂ( 1 6. 510 W/FS 5 16 0 7 1
19 =2820200 25 S00ma+ 1 6. 500 W/FS 5 1 30 7 0
19 22620300 £ S00mm> 50n=(‘ 1 6.810 wW/F5 3 18 30 7 10
19 22630100 -39 500mma12 50mmel 1 E. 440 W/FS 5 16 30 7 10
19 12830200 "3 500me12 $0mmsL 1 £ 44 ®/FS 5 18 30 ) 10
9 26402001 . 71 2. 500mp* 12 30mmeC 6. 300 W/Fs 4 a5 24 7 10
TOTAL: 8 3E. 000
«Al EEZRE YIELD STRENCTH K16 FTRE
«A2 FI2 WS TENSILE STRENGTH S8 2=FB (CLASS 2=
*A3 {®4FE ELONGATION
€ |y eBE® 0ATING WSS
e DU
HBEBTE
SPECTION (SURFACE) AND DIMENSION CHECE : OK

SURVEYOR TO

WITH

BEEERSENTR, UNGESTHBREH, FEFSAEIER. AFANSEEAASTYN, NOTER

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY EESULTS IN ACCORDANCE
THE STANDARD TECHKIQUE. EFFECTIVELY SEAL THE PRODUCT QUALITY CERTIFICATE, COPY INVALID.
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FasE PRODUCT QUALITY CERTIFICATE BR|IE/TEL NO.: (024} 47822549
THER . FREW .
e | EETHESHEARLT ot HEEEES
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UESE | csrmeenmEmaa i 360083
] N EPRE . T
o0 wanm | BIEM cusTaeEr' s Nt ik o 1. s
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" ®
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ADD OF SHOUGANG GROUP SH UNGSHAN DETRETRELUNG CHNA
HEERE POST CODE N 00041

EHETEL 01088291608

BRI E-n »ilreted n s ilshovgang com sn

Bl et L TR TR

ADD OF WANUFACTURER Cacfeidion hdustry I mtrict.Tangshan
o T HRRE: NSRS A Hebs i Prov.PRC hina
MANUFACTURER: SHOUGANG GROUP:SHOUGANG JNGTANG UN ITED IRON &STEEL CO.LTD
i P P
W LEEAARE S ERLE gl oo HEIAR
Custom er Cantract No. License No
Urfeegd - . - . THRHS EMHERS
ST : T A F R
ks HARELASNBEONRAA LARAREESERLE | SRRE o Rl —_—
bt #EAM = g
A ROLLED L 2 =11 10:30.57 - AR
Product AL RO e Nate of delvery N 00 Record No 5
ﬁ_”ﬁ_ Y O/5E265 0314-2017 w % SPHG n = L1 W, B\
Specifeation SteelGrade Page Nao
T 158 W echan tal Property
FreyE] =i | See mm ) - SRR Tensib tost HEET ransverse A mTERE kve J
e £ - i Ak
H"’“: Hotrolkd ool (6rada| ME | P"_* o wf; s | B | G BRI = " MK P wmer | zammaEE | 5
ey No. Thigk | ™ ek " S fin fFas | vsk a; ur
W ith Snglke Vaue Ve N
=ness Bimm'| MWimm
[ 96430 LT8G 368R 4 [1269 | 1 | 74670 | 748 327
EIFwE Hers Below Em pty
it Total 1 24.670
= HBMES Chen calcompositon, % ik
191ES ¢ L 3 5 Wi
Shb Ho
#10° | wyp? | et | e’ | =o' | o’
| 724064303031 40 10 | 34 | 1z | a0 | 48
EITFER Hers Bolow Empt
A -~
i O N
= hY
G Fem arks: . - —
S WBUOIET ?ﬁf"‘ : EREEA
gl . k=S EITHEEER, (henkterslhas been tested w ith satsfactory ress ks in ] R - i ;
TBEEAD m ensnn for i pact test specin ens Lo udngat the spes Febtion. #f G heck il L
nat
2,0, ek Ran St 8 P. &mmi . The blank iten 5 shou kit b regarded as AR HRAn
<12, 10mm 7. 5mm *55n Wi gini \%/
“t, 10mm *10mm *55mm 3 4
b. EmET Sy cajffi il com & ita forcs w ith & valid stanp For E p
i - 0
E VA Date 2017~ J,E’LJ 1

EHRER R RS
(@7—5@%@ 7= i Jod Bk BH 15
SHOUGANG GROLP INSPECTION CERTIFICATE

ADD.OF SHOUGANG GROUP : SHUINGSHAN DISTRICT,
BEUING, CHINA

L E[4% 52 POST CODE - 100041

£ {5TEL - (D10)88291608

E I'I'\Ei| sgl:@matl shougang com.cn

&gt EEUTEEST

BE EREE VR ERT R EERILT ADD. OF MANUFACTURER: CAOFEIDIAN INDUSTRY
Manufacturer: SHOUGANG GROUP : SHOUGANG JINGTANG UNITED IRON & STEEL COLLTD PARK, TANGSHAN, HEBEI, P.R. CHINA 063200
TR RS N FRERS
CUSTOMER CONTRACTNO. |D20t  O/Di20 787 LICENSE NO.
g & S RE EEEE EHEARS 2
PURCHASER PRODUCT Cold formed coil CERTIRCATE N, |D2005040147
T 0SS 0013-2020 ] Es G
specipicaTion  |FeEREE). TIESRE. AED STEEL GRADE FiFE
HE (mm) e T REAH AUTHENTICATION MARK
NOMINAL DiMEnsion | B THICK= T BEWIDTH- 1 B LENGTH=1.5°1250"C st arpaey 123 :
4.5 B4 CHEMICAL COMPOSITION % {2 TensIE TEST — HHER mpacTTesT (v, FE
{1=x10 2=x100 3=x1000 4=x10000 S=~100000} FEGL B2 13 = AR )
BE
METHEES EET |pa| EX gle|sifmfe]s 2 Fmm HARD|
wimpi | et Loyl W (5 - | =8 || | ol a| gmme |
. : o Ml Il I gl v || F g = | BUEEER%E®
#* @) Elal|& T
@ % =
MPa @ 1 | 2] 3 |ave
SEI °10502402 o954 | 1| 802 |RF| 34|24 18|28 8 1| 187 | 310 | 355
SEl 10502502 - ln9ag 1] 111 |eFl 16| 26] 5 | s3] 10 1] 185 [ 318 ]| :2
SE. 10502501 0348 | 1| 137 |rF| 16| 26| 3 | 63| 10 1| 195 [313]| =2
TOTAL 33048
&=
REMARKS
@ﬁﬁza’r TANALYSIS) - RF=TETE 2T 7T (LADLE ANALYSIS) | CF=RKah 7 (PRODUCT ANALYSIS) = (2 B (DRIENTATIDN, T 1=BAI4 (LONGI) ; 2-TR/N CTRANS) ; S-S E B4 MBaT
T8 { 30°TO THE ROLLING DIRECTION) : 6=53 %177 @ Mas* ( 45°T0 THE ROLUING DIRECTION) : 7-S5L%7 “? A BL60" ( 60°TO THE ROLLING DIRECTION) = (3 E G.L= (GAUGE LENG"H} ‘E _\.‘
NOTES F CRECTANGULAR) : A-EkFIfFEE H+F1-5 65+S0RT(FO), 2-1135QRTIF0). B-EFFES, 2-50mm, 3=50.3mm, 6=B0mm, 8=200mm. (E¥R=-FEH (viED ramo vs/Ts) . EFSEE
DIMENSION FOR IMPACT TEST SPECIMIEN! 1. ©F T DIMENSION FOR BEND TEST SPECIMENS=TE <55, uﬁ_ﬁﬁi (BENDING RADIUS) - 0=120%; 1=180" 2=90°: (&) D ByEE
Lz WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS MANUFACTURED AND EEa=.
T[STED \WITH SATISFACTORY RESULTS IN Acconmmcs WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION.
SURVEYOR TO QUALITY MANAGER
L EREEAHFESSMAHTEATEHEEME. THE BLANKITEMS SHOULDN'T BE REGARDED AS DELIVERY CONDITIONS,
s AR
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AR 2T

w AVISCOD  \wyhan Iron & Steel Co., Ltd.

#idE: RiHSEARLE

A WISCO FRH
A B EE R

INSPECTION CERTIFICATE

TEL (D27)86899653

Manufacturer: Wohan Irom & Steel Co., Lid. FAX (027)B6899653
o =
Jreme TR ey | Hrsum
Wrigs i ol £ B B ik # 8
PURCHASER { d % (5 L 4 CUSTOMER'S NO. i CERTIFICATE NO._ B "
QBQB 408 SPCC FB D S EPITRIRS
ﬁ }! PT.APW.APF.A CUSTOMER ORDER NO|
EHO
SPECIFICATION DATE OF ISSUE 20 21
R HES & | W
LICENSE NO CONTRACT NO
s d o3 e HEE RS irEfia CHEMICAL COMPOSITION % "D #r i B TENSILE TEST = FEEF | 01 | BH
BE/mes RTETOAL DEBCRETION (=R 2=X100  3=I000  4=XI0000  A=x100000) (GL=L2 ) & | HARD | 17
LaBeL/con | 4| B [meE me | em | w | mm] S SNl R % AN R | | (4 BEND| NESS | s | gy
NO HEAT  [Tick |wiDTH |LenGTH] BT | jass Y.5.| 75| EL TEST
NO. Ty MO mm BHEETS! (kg WMPa 3 " & mm_|MPa
1 7202300 1 Y8388 | 3.00 | 1050 COIL 6205 45 10 22 11 ] a0 195 | 315 | 47
5296202
LLB 1'1— Total 1 6205
# TE
REMARKS
¥.8=YIELD STRENGTH  T.5.= TENSILE STRENGTH  EL= ELONGATION Gl =GAUGE LENGTH  Li=565SQRT(F0) L2= 50MM L3= BOMM L4=200MM  L5=11.3SQRT(FD)
i “0: ST HEAT ANALYSIS "D1ERICHSEN
NOTES
HERERFIEF, MUASITENERRE, SRATeTER, TONG GANG
We hereby certify that the products listed in the table have been and tested 1o the
1 and with the of i A '%.h
SURVEYOR TO QUALITY MANAGER
Page 1 of 1
HNFER
M. 20 230154 WY QIL-09-GW-028
SERIAL NO CERTIFICATE NO
iR AL 4. 50+15004C Q2358 A a JN R
oo Al . A, . ¢
PRODUCT E HIE:3 Jﬂﬂ:ﬁ H ) i TECHNICAL STANDARD
HWo0) 123 4ok, - Tangshan Yanshan Iron&Steel Co., Ltd. — .t
DATE: 23:14:28 VEHICLE NO I [ DELIVERYCONDITION
- o R OUE BB
ARAE Mg aFE: L1230
TRANSPORTATION INSPECTION CERTIFICAT CONTRACT NO
ks P €t (Ve L EVPRE M W+—HA
DESTINATION CONSIGNEE
7 b 8 Rt LA (%) .{J':?ﬂ m' ) B ity
: QUANTITY CHEMICAL COMPOSITION MECHANICAL |l | HA | MR
i PROPERTY BE RD QUALITY
| STEEL = ND | Ng |™MPA | matNG
| GRADE : i C | St M| P IS Rel Rm A ;| €T
s WS wpiGhHT »
COIL NO HEAT NO (KG) <107 <107 n::! ..:::: “ HRE 3
Q2358 5402010 X° 9303 29430 17 (141935 |16 & 370 500 N | Gk o4
Q2358 35402030 K. 9303 29440 17 | 14 [ 35 |16 | & T R -8
| PR Ha 78
A\ f f-}g?. " :
Nbdy
2% 58,870Kg
1o AT b0 GR/TA274-2007
BT o, e s M .
It Is invalid without the quality inspection seal,
Ao R i DL 2Rl

bt 03157967711

1% 8 031 5-7768101
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REE R R

TAGAL
PEE RIS
e ool 2E5E 0408
FETES 0
BE 2009-05-07
EANY-Car Autimn&rn {::u.,l.'nd-.g. Emams 4056
j il e mEs iy
China ErgE=T
ERL M LY HONG BEING
BT LVHONGEMGETAGALOM N
siE +86 411 37513388 #3107
=n +86 411 87516004
AR A EEE STRIP - DIN EN 10142 -DX5D+Z120-M-C-0O (Galvanized)
F= i R =R STRIP - DIN EN 10143 - 0.70 X 1,570
EFRmES:
EFmeHEA:

BiEEERERfFrl- SRR soEsan =B LT
PARRLRE TR SR R a R,
nEFTERERSEIFER.
ERREESHETRERNSER, FoDINEN 102048ER, FLETHTEN,

& R Cesiifiod Management Sysiom
REFELBANSEESOEARLT TAGAD & A ™ -soswnamo aRAEs
HECET EER e TOy © "1 100t z00a DIN EM 10142
LR 116500 = GEYT 24001:3004
e DHESAS 18001:1989
Prosss®™ . jani te 1andasnn
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v i T T A5 5 50030408, 2000-05-07, Page 2,2

= xl ==
== m=s  #S EE =% £x  EE = i=®  T= =
(mm) (mm) (m) (k) @m?)  Gum) (gm?)  Gum)
1 1041663 GZ22454 0.70 157320 91400 7000 5130 a.60 5380 8.53
=2 104185_2 G23454 0.69 1573.20 B67.00 T385.0 §1.00 3.56 G050 8.50
s
T2 gz & Si Mn P s Al_s Ti Nb E=En= EE == e
C6) (R (%) (R (%) (%) (%) (%) (HRE)
1 1041663 o001 0017 0.140 Q008 0011 0031 - - Withouk - oK
=2 104185_2 a.001 0.017 0.140 3.008 0.011 0.031 - - Without - 0K
SR
=3 #@=%  VSRp02 Rel Reh TSRmELA,, ELS# n r Rab Rat Pcb Pct dBHO dBHZ dABHD
(Mpa)  (Mpa)iMpa)(Mpa) (%) (%) (e} Gam) (Mpa) (Mpa) (Mpa)
1 1031663 153 - = 238 45 - 023 260 1.1 1.1 93 1Z§ - - -
= 104185_2 154 - - 238 EEY - 023 262 12 11 104 114 - - -

AR RN R I EAR ? 1B =510 A

ART RS B 5T DR 5 2
Confar R0 ) o PR B AR ? )
B T3 A R o 496 o R — P, SOPEE AR Sl AL
WAL S T R BT
T AP RS AR (R TS BEBER, B el SR, 0 45 5005 (R
HL DR IS Bl 2 B
Hx RFRR?

RS AE TR Gy AT R ) 1 SABFR, s SCE A 2 TR R R, IVE RS SRR Inspection
Cetificate” (1ISO #3K) , B R E = MAE I IE ",

/NEIAR
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B E AT AR 9SO 4 S EL PR N “Quality Certificate” (lEmiE+) , XA RE S8~
i T 51 2 24 %

BRI /R PEETK
Zone Indusirielle WOLSER Abnahmeraugnle 3, 1
L-3452 DUDELANGE | Inspection Certificate 3.1
| ﬁ':ﬁ‘ LUXEMBOURG | Eeﬁﬂml at 5'ana|yse e
i . Téiéphone: Date 04.12.2017 Page 1
‘ ArcelorMittal + 352:518686-1 DETHHEEY 280386281
Fax: + 352-518686-2222 Customer order
Société Anonyme au capital de 13.855.000 EUR RC:Luxembourg B17870 Order JDTACNELOW
I IdentTVA:Eusiasw o S — —_—
! Sales agency Invoice Address
ARCELORMITTAL SINGAPORE PTE LTD.
' 09-01 Pacific Plaza
Dalivery Redress 72 Anson Road, #08-01/05,Anson Hous
SINGAPORE 079911 |
SUMISHO STEEL CORPORATION SINGAPOUR
UNIT B,23/F, UNITED CENTRE I T
85 QUEENS WAY Hot Dip Coated Material _'
ol | EN 10 204 /3.1 (Ti,N) |
| Norme: EN 10346 (00-03-2009) |
L — —————— _—
EMBA R R TR
> i SR HE A S
i 3 ® SRR AR A HH
BAOSHAN IRON &STEEL CO,LTD. INSPECTION CERTIFICATE
fl) . B

Manufacturer: CORE BASE

B AR5 B RIS 2 7 AU SE YAl — B ?

il & A B P AR SR DR A R A T A WAL AT B 1T B A 2R (5 R PR I R b B AT 1R 45
ARV 5 FERYE I E R I8 PR e 45 R .

Ji AR ERIEEEE N AR A AL B SR R GRS EZ0AME) Al 45 R g, EE5ER

R i RS ANE T2 b, HAEREAEA TS A AERAN . H T HORE S e Rl e 2 A Nl 7 vk 4%
WA ZE R, WEEE IS BRI T A Or BB AA A E = R .
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A 2R A B AT 5T R 22 e il R O, 38 F 2 S WG R PR, $%0E BURE R I8 I W AIE
S =07 SSU S AR N, AR R =05 AR I 45 SR AHCEE — 25 (X P TR B R

dnfaT R R AR AR

kA PR A& B B B e 2000~2010 “FE[RZ d ik, R 2 KA 51 3 4R ml AT Ll R ]
Fe R RPN IR B Rr 2 BRI B S5

BE & [ R B E NS IEBAT NI &/, I RREE I A EE KK, (EFAR SR,
A R

JRORASIE B R L R B (5 L, AR AT A IRV, A AME BT — e I SRR
Ao BT DA %M 8] A RIS 2 I T 0

. AWAL -t E-LT BN E], SRR R R BTN, PR AR IR S - T -, S
R AE, XSS B S ORI R, B RIB R AR I RS 9 2 — N ARHEE - TTE

RBU AT

AR B AR PR R, AE— MMt AERPUR AR RERFIC. WS, bafES . Wk
SERTIROC R A o FATS RIBARIIRADHSL M ZRG], ALy 1 G A 2 MR, FHTEALEE.

Zone Industrielle WOLSER Abnahmezeugnis 3.1
L-3452 DUDELANGE Inspection Certificate 3.1
ﬂ"%‘ LUXEMBOURG Certificat d'analyse 3.1
é Téiéphone: Date 04.12.2017 Page 1
ArcelorMittal +352-518686-1 Delivery 280365281
Fax: + 352-518686-2222 Customer order
Société Anonyme au capital de 13.855.000 EUR RC:Luxembourg B17870 Order JD74CNGLOW
Ident TVA: LU21513926
Sales agency Invoice Address
B
%' ‘%‘? ﬁ e ARCELORMITTAL SINGAPORE PTE LTD.
\\L_ 09-01 Pacific Plaza

72 BAnson Road, #08-01/05,Anson Hous

Delivery Rddress
SINGAPORE 079911

SUMISHO STEEL CORPORATION SINGAPOUR

UNIT B,23/F, UNITED CENTRE - = =l
95 QUEENS WAY STRIP (Galvanized)

999999 HONG KONG o

HONG KONG DIN EN -SCGA270C-0-45+ZF96—R—-A-U

T
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XK AR HI P A R E B 2 v RAE R, AT AME NI B e i i

STRIP(Galvanized): Galvanized 4i%¥4%)2

DIN EN : 2 [ by ifE CRIER bR EN — 20, (HER/DBRES , 48 7= & bR 5 LI KPR A EN 10346
A=y c]

RS- S S MRR. B R SESER
4E S =

EN 10346 DX51D+ZF|

-

EN 10346 DX51D ZF EHES + 55

SCGA270C: FHIRZEWZE] S, HPk&4eP%E, % Galvannealed.

TOYOTA|ENGINEERING STANDARD

Table 2 SCGA
Galvan nealed
Code ) __
[SCGAzzoC| | 1 F

+ZF: FRIREEERE S8 200, AN MR IER 5 R ~, W1, DX51D+ZF.

XA b A0 R BR324 5 T A% 3

STRIP(Galvannealed)

EN 10346: 2009 DX51D+ZF

05 = AR v 22 an R A

RS Z N EEZ M www.josen.net
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STRIP(Galvannealed)
TSG 3109G: 2004 SGCA270C
g5iE

b=

JRORAS RS T ZEML N R AT AR H s R I ER G RE 7T, ARME Mt . AN 138 A B %
X ARAEREAE B+ B+ ) S PR AR X =38 B S, AT DU A0 4

TR LR KR RFHETK

EWRAHRS

fz: =} ﬁﬁiﬂi% ;ﬁ Fa i 11 R AR IARE5S 40 201000
g @ m” & Ik Hr A TR AT AH No 885 Fujin ROAD, BAOSHAN DISTRICT
BAOSHAN IRON 8STEEL CO. LTD. INSPECTION CERTIFICATE 201900 SHANGHAI, P, R, CHINA
Wi B TEL (021)26649104
Manufacturer: CORE BASE FAX (D21)26648886
R 2 . AR
e i o RECLREE 2L propuct | THALEH
Lt . : 1 Dt i f & 000107 i 5 5 20000900
P i b i e A T ] (PRI T ) s, L CERToATe o, | PESALIGI 1020009600
BOXHZ015-045 RJL-SPCC FB D BT RRS
cusT
L PT.A- WA %::]?;iﬁm
SPECIFICATION DATE OF ISSUE 2016/11/02
Pl ft M & GBCO1502Z
b e 40 | i 0 LEBCO15021
F a | o B EER {2 CHEMICAL COMPOSITION % foPRLLR TENSILE TEST e | 'm =
Lk L MATERIAL DESCRIPTION {48 #8747 HEAT ANALYSIS) (Gl=l 2 ) F |waro| & | BH o
Gl oRE (| 9 (ME[RE [RE [& [®B [c[w|r]s RS i [NESS| s | g =
rEAT | THick [wioth [LEneTn| & MASS ¥s. |Ts | eL BEND b
HO fre|  wo mem SHEETS| (kg |x10%w107 w10 w10%)x10 |10 |x90 |x10 |xi0 fx10 |xio |x10 leio MFa % | {6 | fi | TeST mm | MPa
1 16193352302 1| 16108354 | 1.00 | 1499 | COLL 12160 1 415 L] 156 299 49 §
2| 16193sszsoz | 1| 16108305 | 1.00 | 1400 |coin 20| 1 |12 | 14| 8 163 | 305 | 48 ‘§
3| i6103ssze0z | 1| 16108304 | 1.00 | 1400 |corn zoto| 1 |15 8 154 | 200 | 48 &
E
8
§
2
8
£ Total 3 270
# Ik
REMARKS
Y.3.=YIELD STRENGTH T.5=TENSLE STRENGTH EL= ELONGATION G.L.= GAUGE LENGTH L1= 3.055QRT(FO) LZ= 50MM L3= BOMM L4=200MM L3=11.33QRT{F0)
. ;3 *01:ERICHSEN
NOTES
} e 1 3E K, MEARIER, Bbil. W Xeaoole
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE
i‘?&# WITH THE REQUIRENENTS OF THE ABOVE MATERIAL SPECIFICATION. miﬂf]ﬁk —— ;
SURVEYOR TO QUALITY 2"
Page 1 of 1
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T g *v
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TOMEIINE 450 1Y (TTE005
- [+ y$E=10 'aTT T THIREON Y "OTAINAL ANV TRITTVINHON - [l T1=10 ‘TIZTTOMA0S % 1'=N 574405 40 NOTIIONCD kR %Lls SCRODIHL TTINVEE N Y 9« VI
BRI Mce OILVE QIITATEEE e " L T)WR0S=ET  09=87( L2 WmOt=rT @008 LSRR TTmO.07 ' (05) LEBSeE T1=21" ¢ L 8) EpoZ=h Wmggse (|, 2immee=l (95)
= L 7
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H 3 il 4

i

+
Ei

o

ATEI 2017, 8.16. ., i

i ZF d
 AHREENE ©NISSHIN STEEL

Eﬁ?ﬂﬁﬁﬁ%ﬁ

_ PhiEen

s ey AEEATELSRAN S8 T5g P
REFERENCE WNO.:, XTSNO1O. ... . . TEL {072) 243-2532 i L

" & NISSHIN STEEL CO., LTD
SPECIFICATION : _ MSE=00-7C 20/20.. iRt

SR 5 Ishizinishimachi Nishi-ke
2 - + = Sakai-shi, Osaka 532-8332 Japan
COMMODETY :Amas yg ath .. . oo SIEE t..0..3%950, 0XC TEL fre-ds-zsz
3] R T
%:%El@ﬁi—‘&ﬁﬁ“ basBielie | B e Tt
& T A%|E &/ | vp| TS| EL JBEND [InG ISHTTLL TORPASTRIN LY
PACKAGE  |CAST | CONTROL |QUAN{ MASS [ Tzmmt | (1 e v |- o5 rm ks
ki dmnt s fods (
- o . — P : 10N e odioger e
ko/2g l
O (7sv7887 T0a4B774ANLZS i 8,919 GOOD Boop 321 a I
! o 18 18 14 |
i |
787595 T0330874DK871 1| & 97 GOOD [G00D 43 a 20 14.r 12 [
£
| i {
i I
] |
| INERNN
| Bl
| I B
- — | L]
e 4 10, B8ok g .t:_mx-nwxwzﬂﬁﬁif:l:ﬁﬁx&otmsh EORRBHCEE LT AL eERLET
WE HEREBY CERTIFY THAT THE MATERLAL HEREIN DESCRIBED HAS BEEN |
= HANUFACTURED IN ACCORDANCE WITH THE STANDARDS AND SPECTFICATIONS
o SPECIFIED BY YOU AND THAT 1T SATISFIES THE REQUIREMENTS,
i REEEREE bkt Rl
Quality Control Minager Kazwni Xitamura

FRME RRT

P Q@ HRMHKSAARAR

FELEEER . RN REIEH JL/ZG-028-A ,

_ZENITH
B
MXMix NO: ~25096
T AL 3209/ (0021186) VL A5 K R4 A7 PR 2 7] 7 b AR BR | LB R VFATIE% | TS2732278-2013 alfs KRBT H W 2010-09-12
PATHRAE| YB/T5222-2004 M 209 HEFERSIT] HELST KB 5 [0390-201009552 | i&Hifi )=
Tt A A%
w5 #= Fk 15 L :
T () C Si Mn P S G NGl | Cull AT | BA'ST | ST Vi Sn Mo Nb Sb | Pb
010090107 010090107 ©50%9000 5 0.19 0.22 0.50 |0.009 |9.013 0.06 | 0.04 0.11
010090140 010090140 ©50%9000 8 0.19 0.21 0.45 | 0.011 | 0.008 | 0.06 | 0.04 0.12

13 58. 580
T Ak (AL (90 IR ()
ET)],. %ﬁa’ Wl L | BT s | eomi | s | —me | ace) | acan {Bo [Bem [co [cen |pad |pen | s
108 P9 7

1.0/1.0 1.0/1.0 1.0/1.0

1.0/1.0 1.0/1.0 1.0/1.0

1o ARASALL SR BR SRHT, SR SV roGkIG, JOMRERF bR . | RSB | R IR ~
B (20 A SN, LY J5 R SRR W13 0 SR 4T iy 5 pi

30 JTCHCHE B 15 52 B AS 0 i 2 9 A AT I W SC A, W, WRARR. BEEA
Hok - sk R AL EN BEAY 312 [H 3 55 H11%: 0519-88771301. 88771792 f£30: 0519-88772849. 88773074 Ms4i: 213011
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BRRINKE

=

Senm ndustrisiie WOLSER Abnahmezeugnis 3.1
B B AR Inspection Certificate 3.1
P LUXEMBOURG Cenlficat d'analyse 3.1 |
Tﬂéﬁharﬁ' Date 04.12.2017 Page 1
ArcelorMittal + 352-518686-1 Delivery 280356281
Fax + 352-5186R6-2222 Cugstomer order =
Société Anonyma au capilal de 13,8556 000 EUR RC Luxembourg B1 7870 Order JD7T4CHELOW
ldert TVA I.I.I21!|!!2i__

Zales agency

Invoylce Addroes

ARCELORMITTAL SINGAFORE PTE LTD.
0%-01 Pacific Plaza

belivery Rddrees

SUMISHO STEEL CORPORATION
UNIT B,23/F, UNITED CENTRE
S5 QUEENS WAY

559999 HONG EONG

72 Anson Road, #0B-01/05,Anson Hous
SINGAPORE 079911
SINGAPOUR

Hot Dip Coated Material
EN 10 204 /3.1 (Ti,N)

HONG KONG
Norme: EN 10346 (00-03-2009)
Pournisseur/Bateh/Lieterant SH6S1B5065 SHE4105065
¥eooulée HeatNumber 19992 19592
Bobine f Coil [/ Bing 1704 TH1S 17047816
order ltem/Pos.cmde/Ault .pos ooen 000001
Qualicé / Qualicy / Glte H3d0 H340
Rewdt. / Coating / Auflage Asioe AS100
Dimene. § Dimens. / Aboessung.
Longuaur /Length/Ldnge  MT E63 659
Largeur/Widch/Breite MMT 326. 0000 aZé, 0000
Epaigs. /Thickneas/Dicke MMT 1,7500 1,7500
Polida net/Net weight /Nettogew.] B 350 B 300
(ka)
Sorte d'huile f Kind of oil standard standard
[ Gleoree
Revét /Coar . /Schichtaut (g/m2) 90,000 80, 000
Sene/Direct ion/Richtung T T
Traction/Tensile /Zugversuch
E MPa | 370,4 170, 4
2 Mpa | 428,86 428,86
Ago ¥ 28,7 28,7
r
n
An. chim/ Chem. An./ Chem. An.
c 0,0646 o, Oads
Mn 0,2300 0,2300
P 0,0170 Q,0170
b o, D0RQ o, Do80
Ti 0. D020 0, 0020
Nb 0, 0200 g, 0200
5l 0,010 0, D160
Al 0, 0458 0, 0438
2l
. H A
|_]l] 3
L i e
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MNo.885 Fujin ROAD, BAOSHAN DISTRICT

SHAN IRON &STEEL CO. LTD. INSPECTION CERTIFICATE 201900 SHANGHAL P. R. GHINA

Eﬂrm B G AT F%EEE%% b L R R BR85S A 201900
BAO

AT AR TEL (021)26649104
Manufacturer: CORE BASE FAX (021)26649104
TS ity S 5 R 2 ] DBER | i
= I A £t % i A5
SUREAGEH it S A B AR G T 000425 ‘ R }nmmmmnumn
O/BOB 403 IODI FB D T e
L H PL A-P. A-PL A-PF. A wm?;:; Jﬁm e
SPECIFICATION DATE GEiaaLE: | TYOLIUNY
P & F Y | LOEODOIESN
LICENSE NO. CONTRACT NO.
r o |TE] Mo B G LHE S CHEMICAL COMPOSITION % {ir il s TENSILE TEST A | 0 =
W MATERIAL DESCRIPTION {5545 41 BT HEAT ANALYSIS) (GL=L3 % |HarD| # | BH
) B
t | COWPACK | gy | % ||| KR | s | WAL | Jun | P | s Jue iR [dicke | i i |NESS| e | g g
3 HEAT | THICK [WiDTH [EneTH | 84 MASS ¥S8 [Ts | EL BEND =
HO. ary| wNo. . SHEETS | ghgd et [ 10% w10 [ 10 [ 00 [x10 [x10 |x10 10 10 [x10 [x10 10 MPa % ff | f [TesT mm | MPa
1 134939604 1 (134698 | 2.00 | 1499 ELLUH 65 4800 | 5 0 |15 8 46 170 34 44 %
2 134939605 1 (134698 | 2.00 | 1499 ELLU ol 4236 | = 0 (15 8 46 170 34 44
3 13493 96046 1 (134698 | 2.00 [ 1499 ELLU =0 3530 | 5 20 |15 8 46 170 34 44 %
4 134939607 1 (134698 | 2.00 | 1499 ELLU T 4942 | 5 20 (15 8 46 170 34 44
8
ég
il Total 4 17508
# ik
REMARKS
P - ¥S=YELDSTRENGTH TS=TENSILESTRENGTH EL= ELONGATION GL=GAUGELENGTH Li=585SQRT(F0)  L2=50MM  L3=80MM  L4=200MM  L5=1135QRT(FO)
s *01:ERICHSEN
A B BRI RGN, IR AR, . £ M;,‘f L
WE HEREBY CERTIFY THAT MATERIAL DESCKIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATI SFACTORY HRESULTS 1IN ACCORDANCE
%ﬁ# WITH THE REQUIKEMENTS OF THE ABOVE MATERIAL SPECIFICATION, !ﬁﬁ-k
SURVEYOR TO QUALITY MANAGER A
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nEg: ; = Tel: 0731447770
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Il‘ kOB 4 M Ok 4% W B A R 2 H
e
AR ?5: F'I:I'ZI )ﬁ ﬁ .EE Eyq _—_H YOI LA )
e B e KT AT ) : -
S & B A AT W AR S E R R E S E A VR Bk +152710H41-2016
Wi 20144612 13 HL W= ° i > b
;L w ,‘::T:.[l,.f?m&m uﬁ JI AP 5 | S S WM. 5L-0879  5CT-1369
e u e b ik GB/T19001-2008 i b 4 ML 4K R A GE e 01712010419R2M-1
[ it 2.292 L M7 A 5 A 1 A AE N GE % % 1001000100
. Ak - i ; - T e L
e frig oy By | AR xR X K i M:I_%;ﬁ/ it MR | #d=ep| PR AKHEE | WY | A | B (P ity | B3
ComXmnxmn) | > W | ) [ a=g0” [ Com) wie [ onmss | bti | germaso.s [ st s ﬁ)‘i
GB/1246 | 6B/1244 | GB/T242 | 4 iy | st |V
1 K201411024 [ B1411058 10 D162, 062045 | 1/397 | 0.568 it/ Lo h E A = . .
9 K201411024 [B1411058-1 10 D 16%2. 0%2045 | 1/397 | 0.566 it/ Lok mim
3 K201411024 [B1411058-2] 110 D 16%2. 0%2045 | 1/397 | 0.566 Lkte/ Lo i&'«‘:m
1 K201411024 [B1411058-3] 10 D 162, 0+204 : =
! ) D 1642, 042045 | 1/413 | 0.592 ke / Lok B
6
7
8
1t * 1 o (%) Bl bRt fiE 6B/1228
el PP ———
5 : : ; URLORIE | e i 5
s Min P s T e oy Mo v | Alsol | Re Rel. el
- — N/mn” N/’ (%) | ApRg h
.21 0.25 042 [ 0009 | 0022 | 002 | 0.04 00l | — | =—- ] —— 404/422 | 2650262 | 43.0/44.0 :
g 021 025 042 [ 0009 | 0022 | 002 | 0.04 0.01 - 404/422 | 265262 43.0/44'0
3 021 025 042 [ 0009 | 0022 | 002 | 0.04 oy | — | —— | —— 404/422 | 265/262 43'0/44'0
4 021 025 042 [ 0009 [ 0022 [ 002 | 0.04 (o s =, s,
T R S S S S A e ik bdove!;’:. 404/422 | 265262 | 43.0/44.0
6
i
- L_n ]
o Setiihdse b RPHE: R IR AR 4 At
¥ T 2 FoRER R e
ASTEUIAS A2 ol B £ W e AR SR X }L-i ; s il
ikl : ks B 25 o X Al 3¢ T el 111 :024-89523141 —

R PEATATR: RN RAF
CUSTOMER
HRS:
CONTRACT NO
KIHN: 2008.9. 14

DATE

J|

s VTR T BT
[f4k:  http://www.huaxistainless.com

g KAE

151(:024-89523379

W2 : 110111

PR R E WP

CERTIFICATE OF QUALITY

YL 478 AN PR A

JIANGYIN HUAXI STAINLESS STEEL CO.LTD

H54: 214420

Hif: 0510-86060516

w

JEBATIT5: HT080955
CERTICATE NO

HH: 0510-86060515
AL

W ERR

LRI .
) . Acid Macro
Chemical Compostion %
Structure
5 TR A% » H=E
5 Heat | | ; s | :
Grad | Size(mm i Weight
no Pack | Piece
e (t) -
c Si Mn P S Cr

100 1 8 0.19| 021] 0.52 0.022 0.025 | 007 ] ¥

@100 1 9 020 022 050 0.010 0.008 | 0.05| 0.04| 0.09| — - - 0.5

@100 1 10 0.18 2. 0.52 0.010 0.019 = 1.0

D100 2 11 0.18 .18 | 0.49 0.011 0.019 - 1.0

@100 4 31 0.18 | 0.18| 049 0.011 0.019 . i ’ - 0.5

@100 2 19 92.41 020 | 022] 050 0.010 0.008 | 0.05| 0.04| 009| — = - 0.5

| 08-1-0416. | 20% @100 2 16 0.19| 0.19| 0.55 0.013 0.013 | 0.06| 004[ 009] — - = 0.5

08-1-0416 D100 2 18 0.19 | 0.19]| 0.55 0.013 0.013| 006| 004 | 0.09| — = - 1.0
08-1-0393" | 208 D100 1 8 0.19] 021| 049 0.010 0.020| 004| 0.04| 012| — - =2 1.0
08-2-0375 | 20# @100 2 18 0.17| 0.18| 0.55 0.009 0.016 | 0.09| 0.10[ 0.09] — - 7 0.5
08-2-0374" 2 17 0.56 0.013 0.016 | 0.05| 0.04| 0.09| — R . 1.0
R R EE R R 7= AR B 2 A R SR B
2. RS, RSN ES . M. E=EE. 5. Name of article Quality system depaitment
B, LR SR I AR B R SR S, R R B AT HRME: YB/T5222-2004 GaHE: Ak
HENTR Xeroxing without avail Executive standards Final result

2% H#l: 200849 A 14 H
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B s N A E R AH
))%\ 2 ‘[’iE Eﬂ ’T& NanJing Iron&Steel Company Limited
HETASRA BFf

TEL: 186-25-57073774  FAX: +86-25-57793425
NISCOo NANJ'"GSTEEL MILL TEST CERTIFICATE REIERHS: JL100508/B 111130H0022
= T 1 t
wren  DNRIREERAT [ epme Pors pen CREE
SOLD TO | CUSTOMER No. | pRoDUCT - | B EHH
| » = hot-rolled steels for round tube blank
UERE ) REERAE BBRBHRE  FBa1111200003 SEHEET 111130400221
BAREM RN 12212011 ; SA-335PG . SMER  ypyL08042 RS 0B411090146
SPEC. %
el [N e HIE
TRAIN/SHIP No PRALERs /6 rsse re. | [PO11/11/30
A ‘ : i ; & ] 5 _
A0 ALﬂijm | [1ve | 00 DFL]\%&%%&?I:TIGN AN gcﬁ'n%ug? %.% |
LR NniBEinR[BE Bk
i CHEMICAL ANALYSIS (wt%) AlA|B|B|C|C
my | e #%S s o S8 s , = / : : -_-—g%;%miiﬁéll%ggg
OREDR | LOT NO. HEAT DIMENSTONS any WETGHT | | | | . | ] E-abizhdpech |§n |
C|si|Mn|P|s |A1t|V | CNMSFbA SbB.H‘ON | .
e i ¢ = “1 ‘ 3 ,C“i S s il > W <R LR MR LR LR R
X10° 110 x109 x10° x10°) x10°| X10° 16 x16°) 2267 xm\xm xw‘xw 10 10 [xoxofxe| || |
001 [B10244601] 117 8] 200. 000mm*0. Omm*BE80 21| 68. 035 10‘ 63| 39 13 3 1 33 7] 836 T 96} BETE Ok~ T 3 0 1‘ 200 73 :).Di 0.00 0.0 0.0 0.0/ 0.
| | | 0.0 0.0 0. 0.0 0.0 0
001 |B10244602) 11708097| 200.000mm*0. Omm*+8680 22 80.990) 9| 621 40 12 21" 13 33‘ 7i 842 7 98 6 0 8 3 0 li 16 72 0.5 0.0 0.5 0,01 0.0 0.
| | | | | | | 0.5 0.0¢ 0.5 0.0l 0.0f 0.9
001 [B10244603| 11709099 200.000mm*0. Omm+8680 36| 128.500] 12, 68 39 14 44 13 351 5| 885 T 95‘ 5/ 0l 8 3 ol 1} 22 79 o8 00 00 00 00 o0
[ ; ‘ | | | i | ! 0.5 0.0 0.0 0.0 0.0f 0.
| | | | | | ‘ | | | | |
o] i bt fisned il 1 |
| e ‘ by {
Eodul bl | | | s
[ | | 1 v
| | | |
i il 2 i | e
| | ! | ! | | | | | | |
! 0 ol Al W IR i i
s s ] i | ‘ - '
fic ko | 1 ot ‘
| | i ek | | | | | |
Lt} e e Je T i i 1
s 7 R s | el
| | ! | | { | | | | |
TOTAL:| 79 277.525 ‘ | il i 1 G s Do D | i ]
23,3 3L B R BB K #fb FAnnealing 01=  Center Porosity
NOTES J1=  Sulfide Class 03= Center Segregation
- 1J3=  Aluminia Class &
. |J5= Silicate Class
|J7=  Spherical Oxide
02= _ General Porosity SEUA R %I£ 4 VISUAL INSPECTION(SURFACE) AND DIMENSION CHECK : OK ik PR LUB R
sERER BUEIRTTFIF &, BHRHERESEERRY, FH0abE ] LR ER aak r BN Emveroe
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH »
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P. 0. é E j‘?ﬁ%
% H#E: 20111202 ERN:FRE 5 200 — 125
ISSUED DATE SIGNATURE
3
LK F R
s s ogs =
T ERWEATRATA
JEANGST CHAN GO NG TRONASTERL COLLTD PR § O 04 0
LR TV i S B ATTERT TEEVAILM-2012
T Bt AR EF: A ES HiThaE: M TSR0 e JHTF i - Redsln
g SRR e B R o4 Lo wa FERR: 40
L S . SR . T . BB eeoesrdes
i I % RFH L0 rey | Tan |
[ A e - S R i ! 3l o o 2l
| &= g il ol IR I A I o T IR B T B A (P (Y Y B
i fod
03-308927 | 4 wote | el | oo [0 vae ol aosl ooz e s1]s o i
WA-E0ENE | @ monbpoan | oo (e jalamio,on e oo | N Y i
wlov-ads | aLueis | ol ozl ooge | 0.2 [wowfonialenfy oo n
R 2,717 055 | 025 [ tan]n oo0le.c2]o w1 o0
5| roadn | os-sEa | s L T e E A o]
| peade | os-2cmaz | 1 oz noas (oo oodlzamocz]s s oo =
haEER. UE# TR  mufEmEae
E e OmE &R 1{155'?4.4 ¥ A b fli R A o £
Bm | R FA g | |E|THE 8 |" |8 % DML
O G Y SN P R T T R O : —
1| | I : ST SRS U N SETEN TN T FEN
b i -] A [ S, walics |
i i i
it e E 1
|4 =l o 1 F—t
sl i } 1> ]
] | [ 1.4 i

oo RPOMER RS, P T, SEEE. FE FEEHARF IS B FamicEhg.

. . EEEREIE AR LA, L. DT, AR gﬁﬁﬁ."tmwﬁ. e e i T o

g
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e e =] =2 3 SWBEF BT A T ORI A 2975
2]: m o iﬁ ﬁ ﬁ] %ﬂ @E ﬁ Fﬁ “ EJ F: AR Jﬁ = IIE HH :H ADD:NO.297 BINJIANG(E)ROAD JIANGYIN JIANGSU,CHINA
JIANGYIN XINGCHENG SPECIAL STEEL CO,LTD. INSPECTION CERTIFICATE TEL{OSH086193388  FAX(0510)66191400

XINGCHENG STEEL R13-003/1-02-E  _
A FS: 6120656401 PR AR B AL AL AR 4 JRREHS: 61200000013677 =
Contract NO. Description of Goods Sheet No. g
LR AL Fig: AR Bk (KB : ©50. 00(8120) m BATHRHE: GB/T699-1999 g
Condition Usage Size(L) Specification §
BB AL FEMERE A RA R W5 36 A FEYFATE : =
Sold To Grade Production Permit No. E
e oY=l T 01 Ch) [ Si(%) [ Ma(%) [ P& S | Ni(%) | Cr() [ Mo(%) [ Cu(%) 0(%) H{%)
No' H:f;‘NO ‘i‘fr’oﬁf ﬂﬁ ,jif X102 | X10% | X102 | X10° | XI0° | X10? | X102 | X10% | X10* | X10* | X10'
[ MIN “les | Veight [~32 | IT[E0 0 0 0 0 0
VA MT) 39 37 80 35 35 30 25 25
1 E12900827]X | K1200422 6 18.426| 36 24 90 8 2 7 10 9
|
o] RA DA Thr A AR ~ BA BRI A CH DAT DRI DS TRE
No | Scattered Center Segregation Thin Heavy Thin Heavy Thin Heavy Thin Heavy DS Grain Size
Porosity | Unsoundness % % % % 9% % % % % % E
% B Grade Grade Grade Grade Grade Grade Grade Grade Grade Grade Grade
Grade Grade )
MINH
MAX
1 1.0 15 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.5 0.0 6
1.0 1.5 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.5 0.0
R A T W A S TN A0 8 T3 O R .3 18 WSS e 4 S A 30 P R 7 R R A N 73 2 NV S AP B R e T
0] No impermissible macro-structural defects, such as flakes, subsurface bubbles and macro inclusions are available. When there is any complain,you are kindly requested to marl
It eel Grade, Heat No.,Size, Delivery Data, Causes and ,materials in. the condition. This certificate is wrritten according to EN 10204 3.1
P & RIS R T 48 Surface quality and shape size of material are all qualified
il A
o
ST 2012110313 FAEA: I M. Fu P 3T 3 BE E58 €
Issued Date Principal Signature St Department

o

ADD:NO.297 BINJIANG(E)ROAD,JIANGYIN JIANGSU,CHINA
JIANGYIN XINGCHENG SPECIAL STEEL CO,LTD. INSPECTION CERTIFICATE TEL{OSI0R6193988  FAXI(0S1086191400

‘9 wEEERakARas R R B IE B amtRsrasnmResss

XINGCHENG STEEL R13-003/1-02-E
£S5 : 6090656401 FRER AR AL LI JERFS: 6G0900000013677 5
Contract NO. Description of Goods Sheet No. g
RERE: #dl JIR: AR ks (KB« ©150.00(8120) m PATARAE: JX788-2009-01 g
Condition Usage Size(L) Specification =
WO 8RBT s YT R AN A R A A M5 26CrModS/2 A PEVFTTHE: g
Sold To Grade Production Permit No. 3

[ Rs It (- =) (%) Si (%) Mn (%) P(%) S (%) Ni (%) Cr (%) Mo (%) N(%) 0(%) H(%)
Heut No L | ARRC)BR) S| o | xie | wiee | xior | e | e | xior | xior | xier | Xior
les | Weight [ 25 | 20 | 100 | 0 0 0 80 15 0 0 0
0 30 35 120 15 8 25 105 25 80 30 2
| | E10900827]X | K0900422 | 6 | 18.426] 26 | 24 | 106 | 8 2 7 90 17 [43.4] 6.8 | 0.6
2 | E10900831WX | K0900425 | 6 | 18.088] 26 | 28 | 109 | 13 3 2 92 18 (4.7 7 | 05
3 | E10900831XX | K0900426 | 14 | 48.146] 26 | 28 | 109 | 13 3 2 92 18 |47 7 | 0.5
|
[
TN DA [Gin A7l AR Bl BIT Al CHl D7 DAL DS R
No | Scattered Center | Segregation Thin Heavy Thin Heavy Thin Heavy Thin Heavy DS Grain Size
Porosity | Unsoundness % % % E p % % % 4 %
% % Grade Grade Grade Grade Grade Grade Grade Grade Grade Grade Grade
Grade Grade
[N
MAX-]
1 1.0 1.5 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.5 0.0 6
1.0 1.5 15 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.5 0.0
2 Lo 2.0 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.0 0.0 6
1.0 2.0 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.5 0.0
3 1.0 2.0 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.0 0.0 6
1.0 2.0 1.5 1.0 0.0 0.5 0.0 0.0 0.0 0.5 0.5 0.0
R T A A R POl 2 A bR ATt VA PR, SRR S FE R - AN, SRE AR DN 5 65 Bk KGO0 TR0, PR sEIR e &
5 No impermissible macro-structural defects,such as flakes, subsurface bubbles and macro inclusions are available. When there is any complain,you are kindly requested to marl
[the Steel Grade, Heat No. ze, Delivery Data, Causes and ,materials in the condition. This certificate is wrritten according to EN 10204 3.1
L 2 16T RSN B RUSF 2408 Surface quality and shape size of material are all qualified
il
: 2009040313 FAEA: J.MFu P o] - . 2N
ted Date Principal Signature
1 -
HOHTH
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KINING

7 o o He % Production do. x_(f,.sai:iM E
A—f - 7 | PRIy I
{
o] At 1 e of BI,I\(”A‘S !Nmubm ol Bars ~
fartoh 600G ua §
Chemicel Camposition
R Cu N Mo
0.02
=
<< 15PPM
TR I (42) Non metal L
CY CCTPRCE TNt S I
(‘cmer e B ) Rop eqre
Porosity (Segregation " T H T ,{;\'irm
= 1 1 1 o o I -
i i L v ] I
t
E v A %1
uh Us'/.tl!‘...di!'ﬁ) a3 End ut:"v( Teat MHC il
n al lv Atment 14mw ratuts Me. an iea =il - e i arder
S e e T3 T
k| # pk | ommes | di ek ik ol ol PO%
el Tenp Yield Ut Reduction : Hardness } Lit
Paint B HAHR
slized ered {0 T oy | AR | R
H/mn s
" |860 530 1025 52 64 {
B N 7 S I :
o C
TP 1\ ,w EI | ik o 1
(%) ! i : Quality Bapurtacui |
Si i | s Stamp of Guality Bapa !
| | |
1 |
1 1
1 ? :
| - { |
TRAE TR 007152591 I e 2047 4 U8 i
1
@ . VT He BRAR R A BRA R - BB RN
XINING SPECIAL STEEL CO., LID CERTTFICATE OF QUALITY
= T GONEXUN IWILIS09001: 2008 [ WS 48 ¢ A IE QROBOID
s BMBEAWTARE BLEERIL &
i Lonmram W lmcwos-oos M Purchaser zi_mwmimm;mmz\m PR g i weme | FHATH 3% Produr ron Ho, 3_75_359‘5
Kz e WRER TR () | KB () T3 T BR SFAE [T [
Leel Grade Hest Ho, Specif ication Sire Jenght Monber of Tundles  |Nuober of Dars |Yeight |Condition of Pelivery |liat Treatwen! Mo, Usage
A5CHoA 7100535 (GB/T3073-7899 M 55 J6400um | 12 {30710 HASEX &0
¥ R 2 Chemical Composition  (Weh) : b
i 35 Hn {2 S5 Cr Ki Cu ¥o 3 v Ti 3 W | Cobl
0.35 0.24 0.55 0.0070 0.004 | 0.821 0.02 0.030 0.17 0.003 0.005 0.008
l n o Se ) N [ S sb s ™ [ Te e
' = <I6PPH ]
R (45 Tincr potiuG Lurv (Gonde] EEI ion-ametal 3¢ lac veions (eade Carbide (Grade) T fﬁ S LEHET 1
CTERRS [ACTAT | GGy | MR AR [k At | b ] G L) T | MR [RmeR | WD | W) R o |pecar-
uroinary | Centen Spunre Spot Edge W [ % | || @ |8 | M ] 2 | g |Lieuid [Net- | loboae Soheri- | Grain Mo lhopszed
Pevosity [Porasity [Sesregation Seregation [Sepregntion | w | 1 | % | T | % | ¥ | B | T Segre-  [vork | geneity JHizmion | Site WRervite |y | Lever
ration (Grade) | (Brade) (o)
0 I*5 0.5 0 o
[0 15 0.5 0 T
[ { |
SKTAETENS TCY FrHAEH T RPN . ;
s TR i aperatice Properti Fud-Quench Test HAC | PRI SRR T Bl < RS SRR
T ] k| B | mRA | GEE [WEHGA GGRSE i | G | R | e [ |txden fHadness | e
Hosw en | Teap~ | Yiers T:I;ue E.ltan R:;lluct‘mn Ezg’ Hardness fi’ln'zfgc] o f;i‘ e D«):isry Heat : ) m:;
Point aticn ven ol ) s
avized ched sred Strenght. e KBRS | Tyeaimest {lovding |Canpress |Bulging' [Beading |fractore ;
e m*vh ®|zm v 0) emenatone | 0m Junc | WO |state B S
860 54D 859 1028 12 54 101 I
P 13.5] 56 107
i i [ 927 1047 o |
T RS
. )\{v\!\mt SR IR Besiixon kgl " ’ f »{;i%{
Witn Panciaion | EeRE Ey FRRTHR
torads) Tosting . Sevial Mo, 672057 Stanp of Quaity uﬁﬁmn
e | 2 2659492-6
g
z 2 ate: 20184 1 H 8 B
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QINGSHAN. WUHAN. P. R. C.
430083

\ > %/X%ﬂ%ﬂﬁﬁ:‘ﬁ BAE i ENEH B po

WUHAN TRON & STEEL COMPANY LIMITED CERTIFICATE OF PRODUCT QUALITY TELEPHONE:  (027) 86894499
N0033-03 1877A

7 AL TR EEER
1T$§F ﬁﬁuﬁ* NON-ORIENTED SILICON STEEL
(5 WRHS | gcnor013n EHHES | 09052880033
Q/WG (GG) 05-2004, 50WW800
sRge | YRR FimS | ssoomoss KXRRe
SPECIFICATION iiE P
DI%?;i Eﬁl.im\ilik‘{ 2009. 05. 27 T/C%j?L%Q% 2009. 05. 28
- -
nrcrion | EVEUEYES (WISCO INSPECTION) I 73 & H5
| graee Wk K Ei . . 134 CHEMICAL ANALYSIS % 3\‘11**@%*62 #NA - [6NB - [NC
R wES MATERTAL DESCRIPTION LR WS %’,ig gﬁc\.‘ f'%‘g
B : | wx | w2 |z c|sijum|P|s g [ [R5 (A5 %
e ;SBEL )RR R\ TR e | o g v.S. EL. [B5000 | 50
3 THICK C) e " ' ;
e m oty | . WPa % | Whe |%
01[N239023751] 0.50 | 1200 v| 1] 5.475|p912527 [930441054 380[47.0]1.71 | 4.90 [98.8
01[N239024354| 0.50 | 1200 v| 1| 5.405[0922520 930505323 384/ 45.0{1.71 | 4.82 [98.9
01[N239024374| 0.50 | 1200 V| 1| 5.400{p922626 930525852 385/ 43.0{1.71 | 4.70 (989
01[N239024830] 0.50 | 1200 v| 1| 5.915[p912670 930462662 376( 46.0[1. 72 | 4.80 |98.3
01[N239024832] 0.50 | 1200 V| 1| 5.940[D912670 |930462663 376(46.0[1.72 | 4.80 |98.3
01[N239024837] 0.50 | 1200 V| 1] 4.726|p922387 930474701 386[ 46. 0[1. 72 | 4.85 |98.3
01[N239024847| 0.50 | 1200 V| 1| 4.730[p912710 930474721 372(45.0[1.72 | 4.76 [98.3
01[N239024848]  0.50 | 1200 V| 1| 4 722|p912710 (930474722 37245.0[1.72 | 4.76 |98.3
01[N239024850[ 0.50 | 1200 v| 1] 4-712{p912710 (930474723 372/45.0[1.72 | 4.76 |98.3
01[N239024852 0.50 | 1200 V| 1] 5.440[p912710 (930474724 37245.0[1.72 | 4.76 |98.3
01[N239025039| 0.50 | 1200 1| 4.074[D922196 930452043 391 44.0{1.70 | 5.09 |99.7
01[N259014053)  0.50 | 1200 1| 4.235(D912656 930459471 371(43.0[1.73 | 4.98 |98.6
01[N259014170 0.50 | 1200 1| 4.995[D912710 930469871 367)47.0[1.72 | 4.79 [97.9
01[N259014171| 0.50 | 1200 1| 4.995(D912710 930469872 367/47.0{1.72 | 4.79 [97.9
01[N259014172] 0.50 | 1200 1| 4.995[D912710 930469873 367/47.0[1.72 | 4.79 [97.9
01[N259014173)  0.50 | 1200 1| 4.720(D912710 930469874 367147.0]1.72 | 4.79 [97.9
0T TOTAL | B QTY : 6 TR WEIGHT :80.479 ©
#iE
MARK
G.L. = GAUGE LENGTH 5655: 5. 655QRS
JEFf |Y.S. = YIELD STRENGTH WNA Magnetic Induction — RARHRIE 1
" |T.S. = TENSILE STRENGTH . #\B Iron Loss it o
NOTES [EL, = ELONGATION #NC  Lamination Factor AR
*A2 TENSILE TEST EnALY
WAF P ARBTIIFE G, BUL SARAE R RS, FER AR Bk, A TR I, REANE SR = AT P9 i U — 'Z» 2 > i %’7
-
AR HJﬁﬁ)*‘le??)) ANFEEE, AR S RS FEHE B E, FEBEH .
Py H/E: %ﬁh%uﬂl‘?% ERAR B L XL
SURVEYOR TO GENERAL MANAGER QUALITY INSPECTION CENTER
18090012000 FAH T E R A A
s v M -
FREFFRUE Sl M EEIE BB XLU/QR8.2.4-13
Ne: HI1010
TR AR FREH
. T 5 EREE:. Q51112
WRERL: TR E AR AT B 16 1
& [ 5: HELRE 71.405 () 20084118218
LR he B I E |4 )
= ‘ # i h 2B 5 %
¥ " % =
% W i -
s 2 liglem| @ || C|Si|Mm|[ P | s |Cr|N G % |TH|A|B|V|N| VMG
Uygo7-251| st52.0 Wr@lo 60 |52.895 | 12]0. 17|0. 321, 31]o,0 17h.0 09)p. 03, O1lp, 06
21¥807-250| St52.0 [T 60 | 18.510 | 4 |0. 17|0. 3871, 27)0,0 19p.0 0B)p, 03p, 02)p, 06
3
4
5
# B " E 4848
FREE E| W | e ARy >
52 ]
. _E* TR | R | POBE | R BA &N
:" 7|4 MPa w% J
1l 05 1.0 0.5
1.0 1.0 05
2 1.0 1.0 05
05 1.0 05 Y
3 -
4
5 *OE
£ 1. ﬁﬁiﬂﬁ-‘ﬁEEH&Tﬂﬁﬂﬁ’f z 2.0 B R 2R B HEAIEER,
T BARNEERRES. 5 *é}i’% b . BE, FRBHEERENETY, ErRETEHES.
WEHE Hit: THETRHAXEEE1285 HEHE: 0510-83216329 #1%R: 214125
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WAGE 3 B DR

This cumpany has assured b

fy Cerlificate

BAVBECRANBLT S48 Slanderd GETICT? 99
J.’ % Heaxt No. l 4845 Dimension mn, T-y,:rm_eng-.h m P Buncio © MR Wwowdm L | 22RACA Conditton of Supity | it

64t « { zesso

WERS (Chemical Compositon (7 1

2917, 3. 7 9:52

s Jw ¢ N IvIa el w]as

R pooi hoos boos | Tk 30 fot o
fik AR £ 20/ 3 \Macroscopinal 2@ IR At ‘G (Nonmatallic inclvsionarading

e = =) [ g

s | owE [ o p
-y ’ Centorbe L3 5 e
ol | v s mick | B § e | e

15 i

15

S S

jor” |

FAX NO. :851988682778

?
1
i

AGT iHea Trsatment)

ot RiEtesals

TEL Y A (Technical

“AC 4 A e rapane . s by}
s E #49 HAL Haetra b 1)
™ "3 Binghe | ¢ e} ity B
i Thedien T AmTT ; HE Riguity
% £ Hiod) ™
{ B fviatesk e i
‘.
P RiAH

AR, BT G T RRAY. Kt

wis the comrze? No.steet grade dinknsion, date and the content of the qu

PR NT ST HRBIRAH. BN, BERRW A D

© problern producs detve we 495! with tham.Othenvise wo will deny ihe product’s probiom.j
251 {Tha consigree stour Lake the cenlticale ir finwes, W

tamper cortificate or the copaer & inefticacy.)

AL

#5761
1 Chied of Chack Paint’

ality probiem when s has asournd ouality 7 oblen.

‘e don't provie o it again if cherdue o loning it

TEINRE N E A www.josen.net


http://www.josen.net

®
(L b 08 T A IR 7= B R R 9921147
F# HUAIGANG R Mill Test Certificate by Jiangsu Shagang Group Huaigang Special Steel Co.,Ltd
Ty LHRBANEARAT A PEVFRTE:
Buyer Production License No.
AR5 FEE B R PELIE R FIEWES:  Qi6-13-16
Contract No. Description of Goods Certificate No.
s B #E | s | KE @ S (H) ‘ w0 SurhR BT
Steel Grade Heat No. |Batch No. | Size Length No. of Bundles | Weight Standard Adopted Final Application |State of Delivery
37Mn5 |2201-14468 | 309020064 | $ 130 9.2 34 i 94. 14 HGJX-06-003 B wal |
W % W 4 Chemical  Composition (%)
c si i [ P [ s [N [ e | cu ]| W | Mo vl ot [ m [as | B [ as [ sn | ceq | s Pb | B
0.37 | o0.28 135 | 001 [0.001<0.01] 0.04 [ 0.02 [0.001[0.004| 0.003 | 0.017 | 0.016 | 0.012 |0.0002|0.0032]0.0016| 0.6 |<0.0001| 0.0020 | <0.0001
71 % ¥ &  Mechanical Properties L | R R S (ppm) Gas contents
Rel (V/mn2) | Rm (N/mn2) AW i [ 2@ | @ Hardness As Rolled | Bending Test m [ ™[ [
[ ] \ } ] } B 0.91
77{@*}1%(&) Macro-structure (Grade) | 4 &R %R Y G Nonmetallic Inclusions(
— L LT | i A% e B% i oo Gl g D
Seattered Porosity | Central Forosity | Segregation ¥iFRHeavy | #1KThin  HilRHeavy MIFThin flFRHeavy | Z1%Thin HlFHeavy | MIFKThin
0‘5/0.5 ‘ 0.5/0.5 0.0/0.0 0.0/0.0 0.5/0.5 0.0/0.0 1.0/1.0 0.0/0.0 | 0.0/0.0 0.0/0.5 1.0/1.0
B M 4 L% M1cro>T1ssue(Grade) T.&4Efg Technical Properties _— lﬁiﬁﬁﬁ o
o M G |RERE| SRR
o u [ ea , BB GR) | WELKBUEGRO BB GIBY) | Step | Surface |Phycical
BRI (50 BERRE (%) SBAYFLER (m) AT TR *jﬁ ke . ; B | SUECAEE AT
Grain Size Decarburization |Microporosity| Cold Forging | Hot Forging End Hal:rdeesntablllty ‘gg{ggessdaf‘éﬁgeggsg } Aﬂgizrl‘:gg Down | Quality| Size
F: \ \ s | o
YA Defect Detecting ‘
K =, ﬁii‘éﬁ:fﬂ’ﬂ",\qﬂﬂ  BUMRREAMER AT A OGN, RIVIGIERSFRAEL) . HRWE, RKi§
- R i bor B \ ; re
Ultro}fsonic Magnetic Eddy | Magnetic R4 iﬂH% KBS RE, RETEEWS, HELREE.
Powder Current | Leakage #i87 |No imperm 1ble macro-structural defects such as flakes and macro inclusions are available.
_ ‘ Notes |If there are any complaints, you are kindly requested to mark the Steel Grade, Batch No., Size,
delivery sheet No., Causes and this Mill Test Certificate, The steel b: w;th roblems shall
& | VAL ZEL Manufacturing Process) : ‘ be properl} kept. . 53 . &
Remark | g, )11 HL648 i
REHE. GPG0907036 R EW: 2009-07-27 %&Aﬂm =
Delivery Date of Issue Signature Qua;i/ty:l‘nspecition'stamp: :
ok o ET IR 22 T G 2 P 1885 #B4R: 223002 TEL:  0517-83806341 (valid only; with stamp)
ADD: No. 188 Xi’an Road(s) Huai’an Tiangsu China Postcode FAX:  0517-83803715
P R B o 1 5 10 B 2 FPHS85 53 A 201900
i LR T PR 2] RPN No.885 Fujin ROAD, BAOSHAN DISTRICT
=6 ﬁ BAOSHAN IRON 8STEEL CO, LTD. INSPECTION CERTIFICATE 201500 SHANGHAL P. R CHINA
i TEL (021)26649104
i + SR
Manufacturer CORE BASE FAX (021)26649104
ey - o ik R
Jnel ity T 5 2 ] LA i
TR Z T
PU*;gHILfSER it 0 0 4 T R 5 ) o 000425 |CERTIFICATE N, [FESALISILOS0OLII00
PR
*. - Y 4.“3 e FB_ n [CUSTOMER ORDER’HO
b PL A- P A- PL A-PF. A PRI SonaiviioR
SPECIFICATION DATE OF 1S5 LE
VEATIE S # F 5 | LOEODO18S0
LICENSE NO. CONTRACT NO.
e | s A {EFHG 4 CHEMICAL COMPOSITION % FAF S TENSILE TEST g | 01 =
W SR MATERIAL DESCRIPTION {44 51 47 HEAT ANALYSIS)H (GLl=L3 % |HaRD| # | BH =
| cowreck | w | o EETEE] BE ] % | RE | Je [ [ s Jae i [ b | s i |MESS | 5z |y =
e, HEAT | THICK |WIDTH | LENGTH i"( M.‘.SIS ! e T EL ) £
oL aTY| MNo, mm SHEETS | k) |e10f |x10% |x10° [x10° [¢10° [¢10 [x10 [x10 10 k10 [x10 [x10 k10 MPa % | fi | fii |TesT mm | MPs o
1 13493 9604 1 134698 | .00 | 1499 ELCU 6% 4800 | = 0 |15 k] a6 170 34 44 g
F 13493 9605 1 134698 | 2. 00 | 1499 ELGU (10 4236 | = 20 |15 L] a6 1740 34 44 g
3 13493 9606 1 134698 | .00 | 1499 ERCU 1 3530 | 5 0 |15 k] a6 170 34 44 3
4 13493 9607 1 134698 | .00 | 1499 ELCU 0 4942 | 5 0 |15 L] 46 170 34 44 8
8
]
2
8
(=]
&l Total 4 17508
# ik
REMARKS
N ¥S=YELDSTRENGTH TS=TENSILE STRENGTH EL=ELONGATION GL=GAUGELENGTH Li=585SQRT(F0)  L2=50MM  L3=80MM  L4=200MM  L5=113SQRT(RO}
“D1ERKCHSEN
NOTES 3
T F
A e e b i RIFATK, . 599”67?1*0
WE HEREBY CEKIIFY THAT MATERIAL DESCEIBED HEREIN HAS MANUFAC TUREI TESTED WITH SATI SFACTORY RESULTS 1N ACCORDANCE
F WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION, F AT A N
SURVEYOR TO QUALITY MANAGER L
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	国内钢厂质保书都见过？那国外钢厂的质保书你见过吗？
	请看钢厂质保书大全！！
	如何识别钢厂质保书的真假？请看案例分析!!

